For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 1 of 4

24A-657E766 6.5HP Leaf Blower (2006)

General Assembly

A

gy, ™
e
.

.
% & D

S
—— - / \mrw»
g ~ vy _ /i,
. A i \DODE O\
P = - \\m \ \ /
e, ey 4 N ...../. \
// \\\\\.\ = //x [
N L \\unu;ggauggﬁz@mwxé,.,Lm"wr )
. - y i
V\ e \ \ -Gt 6 =9 / \ ! mww\N
p \\\ \\\\ / / ..\ k— _— ) \\\ w§ ol
gy VNN My o N AR
N ‘
™y
e Yy

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

24A-657E766 6.5HP Leaf Blower (2006)
General Assembly

Page 2 of 4

Ref#  Part Number Qty S/P/F  Description
1 749-0784 1 S  Upper Handle
2 726-0100 1 S  Push Nut 3/8
3 720-0171 1 S  Crank Knob
4  736-0117 1 S  Flat Washer.385 ID x.62 OD
6  710-0805 1 /P Hex Bolt 5/16-18 x 1.50
7 16453 1 Engine Mounting Frame Assembly
8 736-0119 1 S  Lock Washer 5/16 ID
9 712-0267 1 S  Hex Nut 5/16-18
10 736-0187 1 /P Flat Washer.63 ID x 1.25
11  714-0115 1 S  Cotter Pin
12 712-0206 1 S  Hex Nut 1/2-13
13  736-0921 1 S  Lock Washer 1/2
14 734-1036 1 Swivel Caster Wheel 5" Dia x 1.25
15 16273 1 Caster Arm Assembly
16  710-0726 1 /P Hex Washer Screw 5/16x.75
17 14529 1 Caster Arm Bracket
18  747-0542 1 Height Adjustment Crank
19 736-0451 1 S  Saddle Washer.32 ID x.93 OD
20 736-0159 1 S  Flat Washer.34 ID x.87 OD
21  710-0170 1 Hex Lock Bolt 5/16-24 x.64
23  736-0300 1 S  Flat Washer.38 ID x.57 OD
24 750-0528 1 S  Spacer.382 ID x.50 OD x.180Lg
25 736-0169 1 S  Lock Washer 3/8 ID
26  712-0354 1 S  Hex Nut 3/8-8
27  710-0118 1 S HexBolt 5/16-18 x.75
28  711-0797 1 S Ferrule
29  720-04052 1 S  Hand Knob
30 710-1174 1 /P Carriage Bolt 5/16-18 x 2.0
31 749-0785 1 /P Lower Handle
32  734-1035 1 Wheel Assembly 12 x 3
33  738-0185 1 Rear Axle
34  710-0599 1 /P Self Tap Screw 1/4-20 x.5 If Equipped
35 710-1502 1 Screw 8-18 x.375 If Equipped
36  712-3004A 1 /P Hex Lock Nut 5/16-18 If Equipped
37 736-0329 1 S Lock Washer If Equipped
38  751-0447 1 Deflector If Equipped
39 751-0632 1 Muffler Guard If Equipped
40 751-0646 1 Muffler Guard Bracket If Equipped
41  736-0162 1 /P Flat Washer
42  712-3004A 1 /P Hex Lock Nut 5/16-18

WWW.mymowerparts.com



Page 3 of 4

For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

24A-657E766 6.5HP Leaf Blower (2006)

Impeller

_, “mu.y
i ,\vu “,

nuuﬂl
A]-

Ly

L N B
Mwuwuulﬁli AV) /v e

\ h e
ﬁﬂjh /U /.ﬂw%““\..\ A/
A NUT S
L3R !.Hmnummmmmmuuw
R A S N -
S N SN

wy”

o
=
—

™~
™~
e
i g
aw
4%
W7 Al

LT~

S mmmm y
(\ ﬂw.,.\ /,WW s
/ /”/, m Ba— \\
i /Wv._ |”v//...nnH(4-5\u\\\‘f
N T e
; /mmmwumu.cuuwu“kw\
/ I
W) .ﬁw \ \ \
[ N
VAR
\ / N e
\ | e S mm,
W r\\ -
e_.zigmmimw s N@
.
yd \}1 B=L P
o 4\\ \\\ ;., / , —.c_ \W -
S é

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

24A-657E766 6.5HP Leaf Blower (2006)
Impeller

Page 4 of 4

Ref#  Part Number Qty S/P/F  Description

1 14540B 1 S  Engine Housing Brace Assembly
2  710-0607 1 /P Hex Self Tapping Screw 5/16 x .5
3  710-1260A 1 /P Hex Bolt 5/16-18 x .75
4  736-0170 1 S  Special L-Washer 5/16" x.88 OD
5 14541 1 S  Right Angle Bracket
6 710-0672 1 /P Hex Screw, 5/16-24 x 1.25
7  710-0260A 1 /P Carriage Bolt 5/16-18 x .62
8 14479 1 /P Directional Discharge Assembly
9 750-3198 1 Engine Spacer, 1.0 x.34Lg x.35

10 711-04221 1 S  Impeller Hub

11  736-0119 1 S  Lock Washer 5/16

12 712-3010 1 S  Hex Nut 5/16-18

13 731-0608 1 Blower Guard

14  711-0758 1 S  Hex Shoulder Nut .50"

15 14563A 1 /P Nozzle Plate Assembly

16  710-1273 1 Hex Screw, 3/8-24 x 2.75

17  736-0217 1 S  Lock Washer 3/8

18 681-04015 1 S  Impeller Assembly

19 14496B 1 Blower Housing Assembly

20  714-0105 1 S  Square Key, 3/16 x 1.00

21  710-0259 1 /P Hex Sems Bolt 5/16-18 x .62

22  736-0242 1 /P Bell Washer .34 ID x .87 OD

23  710-3008 1 /P Screw 5/16-18 x.75

WWW.mymowerparts.com



